Download  Print this page

Kenmore ULTRASOFT 250 625.38826 Owner's Manual Page 35

Kenmore water system user manual.
Hide thumbs

Advertisement

KEY
NO.
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
7O
71
72
73
74
75
76
77
78
79
8O
81
82
83
Kenmore
MODEL NOS. 625.388260
and 625.388270
C. VALVE ASSEMBLY
PART
NUMBER
7224087
7250622
7231385
0900857
0503288
7113927
7142942
0900431
7024160
7170327
0501228
7092618
7170238
7170212
7082087
7199232
7170246
7116713
2207800
7170335
O5O7615
0507369
7134224
7170204
7092642
7129889
2204101
7117858
7082053
7081764
7081201
7170319
7081104
1202600
DESCRIPTION
Screw, #8-32 x 1" (2 req.)
Motor (incl. 2 ea. of Key No. 51)
Motor Plate
Screw, #6-20 x 3/8 (2 req.)
Bearing
Cam and Gear
Clip (Drain)
Tubing Clamp •
Drain Hose Adaptor
O-Ring,
5/8 x 13/16
Flow Plug, 1.8 (UltraSoft 250)
Flow Plug, 2.0 (UitraSoft 275)
O-Ring,
7/16 x 5/8
O-Ring,
3/4 x 15/16
Wave Washer
Rotor & Disc
O-Ring,
3-3/8
x 3-5/8
Clip (2 req.) •
Plastic Installation Adaptor, 1"
Male Thread (2 req.) []
Washer
(2 req.) •
Installation
Tube (2 req.) •
Installation Nut (2 req.) •
Rotor Seal
O-Ring,
3/8 x 9/16
Plug (Drain Seal)
Spring
Turbine Support and Shaft
Turbine
Valve Body
Sear (Nozzle & Venturi)
Retainer (Nozzle & Venturi)
O-Ring,
1/4 x 3/8 (2 req.)
Nozzle & Venturi Housing
Nut - Ferrule
KEY
PART
NO.
NUMBER
84
7095030
85
1148800
86
7187772
-
7190547
-
7114533
-
7204362
87
0521829
-
7084607
88
7146043
89
7167659
90
7170262
91
7199729
92
7248714
93
0900060
94
7085263
95
7074123
96
7077472
97
7030713
98
7117816
99
7070412
7187065
7253808
7129716
42-3433
42-34401
42-34403
• notillustr_ed
DESCRIPTION
Cone Screen
Flow Plug, .3 gpm
Nozzle & Venturi Gasket Kit
(UItraSoft 250)
Gasket, UltraSoft 250 (only)
Nozzle & Venturi Gasket Kit
(UitraSoft 275)
Gasket, UltraSoft 275 (only)
Flow Plug, .1 gpm (UltraSoft 250)
Flow Plug, .15 gpm (UltraSoft 275)
Screen
Screen Support
O-Ring,
1-1/8
x 1-3/8
Cap
Sensor Housing
O-Ring
Valve Cover
Screw, #10-14
x 2 (5 req.)
Expansion Pin
Switch
Spacer
Screw, #4-24
x 1-1/8
(flat head)
Nozzle & Venturi Asm, UltraSoft
250 (incl. Key Nos. 82 & 84 - 91)
Nozzle & Venturi Asm, UltraSoft
275 (incl. Key Nos. 82 & 84 - 91)
Seal Kit (incl. Key Nos. 62, 63, 66,
72, 73 & 79)
Drain Tubing, 3/8" I.D. x 20'
Flexible Connectors,
3/4"
Flexible Connectors,
1"
• included in parts bag, see page 6-2.
[] NOT included with softener, order as needed.
BYPASS
INSTALLATION
VALVE
KEY
PART
DESCRIPTION
NO.
NUMBER
100
0502206
Retainer Ring
101
7129863
Bypass Body
102
7105013
O-Ring, 13/16x 1 (4 req.)
103
7130911
Stem
104
7170288
O-Ring, 15/16 x 1-3/16 (2 req.)
7129871
Bypass Valve (Complete) •
103
/
102
/
104
101
1oo
6-6
Problems,
Questions?
Call
1- 800- 426- 9345
Kenmore
Water
Line

Advertisement

Table of Contents

   Related Manuals for Kenmore ULTRASOFT 250 625.38826

Comments to this Manuals

Symbols: 0
Latest comments: